http://www. parsunpower. com P/‘Ejun 5 HI

SR
PARTSCATALOGUE

cors

7N B HEBN NI H =5 BIR 2 E]
SUZHOU PARSUN POWER MACHINE CO.,LTD



EVN
CONTENTS

HEL - — — — — — 1~2
BRACKET | — — _ — _ _ _ _ —1~2
HE 2 - — — — — — — — — — — — — _—— - = = - — — = — = 3~4
BRACKET 2 _ _ — _ _ _ _ . _ o . 3~4
B — — — — — — — — — — — — — — — — — — — — — — — 5-6
STEERING . _ _ _ _ _ _5~6
AKEKERK — — — — — — — — — — — — — — — — — — — — — — 7-8
UPPER CASING — — — — _ _ _ _ _ —7~8
mERAF - — — — — = — — — = — — — — — — — — — — — — - 9~10
OILPAN - — — 9~10
KE - 11~12
BOTTOM COWLING - — . . 11~12
BHAS — — — — — — — — — — — — — — — — - — 13~14
CONTROL SYSTEM _— . _ _ _ _ 13~ 14
ATREAMBHZR 1 — — — — — — — — — — — — — — — — — — — 15~17
LOWER CASING & DRIVE 1 __ _ _ _ _ _ _ _ _ o o —15~17
AKTRERREBAZSE 2 — — — — — — — — — — — — — — — — — — — 18~19
LOWER CASING & DRIVE 2 . _— _ _ _ _ _ _18~19
Bl - - - — — = — — — — - — — - - - - - - — - — 20~21
BLECTRICAL 1 — — — — — — — — — — — — — — — — — — — — — —20~21
#EAEE — — — - - - - - - - — - — - — — — — — — — = — 22
INTAKE - — — — — — — — — — — — — — — - - 22
Afrepsgy — — — — — — — — — — — — — — — — — — — — — — 23~ 24
CYLINDER & CRANKCASE 1 — — — — — — — — — — — — — — — — — — —23-24
wiEE — — - - - - - - — - - - - — — — — — — — — — = 25
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — — — —2
Afrepsf — — — — — — — — — — — — — — — — — — — — — — 26
CYLINDER & CRANKCASE 2 — — — — — — — — — — — — — — — — — — — 26
- ——— == - — = - — = - — — — — — — — = — — - 21
VALVE — — — — — — — — — — — — — — - - - — 27
Mg - — — - - - — - - - - = - - - — = — = = = = — = 28
CAMSHAFT — — — — — — — — — — — — — — — — — — — — — — — 28
Mgg — - — - - -~ - -~ -~ = — = — 29730
FUEL — — — — — — 29 ~ 30
B2 — — — — — — — — — — — — — — — — — — — — — — — — 31
BLECTRICAL 2 — — — — —  _ _ _ 3
REE o —32~33
STARTER — — — — — — — — — — — — — — — — — — — — — — — — 32~33
WEANG— - - — — — — — — — — — = = = = — = = = = = — 34735
TOP COWLING ASSY — — — — — — — — — — — — — — — — — — — — — 3435
Mwwtg — —— — — — — — - - — — — — — — — — — — — — — = 36
FUEL TAf — — — — — — — — — — — — — — — — — — — — — — — 36
MxigEy) — — - - - - - — - - — — — — — — — — — — — — 37~ 38
APPENDIX 1(REPATE KIT) = — — — — — — — — — — — — — — — — — — — 37~ 38
fx2@Ey) — — — — - - — - — — — — — — — — — — — — = — 39~40
APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — — —39~40
Afrk&@EF) - — — — — — — — — — — — — — — — — — — — ~ [~

CYLINDER HEAD ASSY (REPATE KIT)— — — — — — — — — — — — — — — — — I ~1

ML EREY) — — — — — — — — — — — — — — — — — — — — m~v
ENGINE ASSY (REPARE KIT) — — — — — — — — — — — — — — — — — . m~ Vv



FI15(F9.9,F13.5) Z4FH

PAGE 01 OF 40

RifAR | KR 1
PARTS NAME: | BRACKET 1

SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEE | EH%E REAH(FX) FHAH(EX £ A

1 [F15-01010007 AEEREE NUT , SELF-LOCKING )

) [F15-01010003 AR PLATE , TWO HOLE 1

3 |F15-01010001 KERENLEE BOLT , CLAMP BRACKET 1

4

s |F15-01010103 o s 25 SCREW , FLAT HEXAGON 4

6 [F15-01010105 A 2R PLATE , TILT STOPPER )

7 [F15-01010104 P 4H WASHER , VAVE 1

8 [F15-01010202 EHAEA TIGHTWIRE , EARTHING 1

9 |cB/T818-M6x8 A LA x 8 SCREW , PAN HEAD Mox8 1

10 |P15-01010002 BER LB WASHER , NYLON )




F15(F9.9,F13.5) EHEM

PAGE 02 OF 40

FHMLH | #E L
PARTS NAME: BRACKET 1
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBER |Z4%E FHEH () FHAH(EX) HE £
11 |F15-01010302 KEXREEME BUSH , ROTARY BRACKET )
12 |F15-01010308 RETERHE BUSHING , ORIENTATION |
13 [F15-01010309 HETERER WASHER , NYLON 1
14 [F15-01010301 AR BRACKET , ROTARY 1 L
F15-010103018 AR BRACKET , ROTARY 1 N
15 |F15-01010311 HETEREME BUSH , NYLON 1
16 |P15-01010100 ERERRAHL LEFT BRACKET ASSY 1
17 |6B/T5782-M6x143 7 NG x 145 BOLT M6x145 1
18 |F15-01010400 A RALAT A4 LIMITATIVE ROD ASSY 1
19 |F4-01050003 by A % NOG , PREVENTED UNLOCK 1
20 |6B/T879. 1-3x8 BUEEHI S PIN , SPRING 3x8 1
2 [F15-0101040 wHEE CONICAL SPRING 1
22 |F15-01010006 By TUBE , BOLT 1
23 |6B/T896-4 FrotEd CIRCLIP 4 1
24 |GB/T818-H8x10 Fo A LB X 10 SCREW , PAN HEAD M8x10 )
25 |F15-01010316 REY Rk LONG SHAFT ,LOCK ANGLE 1
26 |B/T896-5 FFofEs CIRCLIP § 3
2T [F15-01010304 AELERLE SPRING , TENSION 1
28 [F15-01010306 RE Rl LEVER , ANGLE ORIENTATION 1
29 |GB/T818-45x6 i BTN x 6 SCREW , PAN HEAD M5x6 1
30 |F15-01010307 B RER ROD , TILT LOCK 1
31 |[F4-01010005 R E £ AT RIVET , CLAMP HANDLE )
32 [F15-01010102 A x Z A SCREW , CLANP )
33 |F4-01010004 RREEFR CLAMP SHIPBOARD HANDLE )
34 [F15-01010305 RESEFRAL TILT CLAMP HANDLE ASSY 1
35 |F15-01010312 AL SHAFT , STOPPER 1
36 |F15-01010313 B TR SUPPORT ASSY |
31 |F15-01010317-3 ARG s SHORT SHAFT ,LOCK ANGLE 1
38 |F15-01010317-2 AEHENE BRACKET , LOCK ANGLE |
39 |F15-01010315 RESEREE SPRING , TORSION |
40 [F15-01010314 AESE RN E SPRING , TENSION |
41 [F15-01010317-1 AESENE INNER BRACKET |
42 |GB/7848-6 NEEG WASHER 6 1
43 |6B/T6170-M6 6 NUT M6 |
44 |F4-01010003 ik BH & CLANP PLATE )
45 [F15-01010200 EEERARAL RIGHT BRACKET ASSY 1




FI15(F9.9,F13.5)

PAGE 03 OF 40

AL

)

PARTS NAME:

BRACKET 2




FI15(F9.9,F13.5) SEFH

PAGE 04 OF 40

4t | R
PARTS NAME: | BRACKET 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
iR FHELH(EX) FELH(EX) HE i
1 |6B/T6170-M8 NS NUT M8 )
2 |F15-00000004 #45 PLATE 1
3 |GB/T900-M8x50 TLEAN8 x 50 BOLT ,DOUBLE HEAD M8x50 )
4 [P15-02010000 AR B4 DOUBLE HOLE SHOCK ABSORBER SSY| 1
5 [cB/75783-Mx25 7 HE N6 x 15 BOLT M6x25 3
6 |6B/T97.1-6 T4 Eo WASHER 6 3
7 [F15-02010003 KERHEL SEAL , WATER TUBE |
8 [F15-00000016 i LARGE WASHER )
9 [F15-01020001 BhAE BRACKET , HELM 1 L
F15-010200018 BIAR BRACKET , HELM 1 S
10 [F15-01000003 LR AE WASHER , ABOVE 1
11 |F15-01000001 RELRLIAE BUSH , ABOVE 1
12 |F15-01000002 THEG SR PLATE , LOCK 1
13 [F15-01010303 PERREHE SEAL , LOCK BOLT |
14 |6B/T5783-Mgx20 RN x 20 BOLT Méx20 1
15 |IB/T 7940.1-}6 % AT OILER M6 1
16 [F15-01000004 RETETHE BUSH , BELOW 1
17 [6B/T3452.1-30x3.55 [T 20K B30 x 3. 55 0-RING 30x3.55 1
18 [F15-01000006 LR TAE WASHER , BELOW 1
19 |F15-00000002 EHRESR MOUNT DAMPER , LEFT AND RIGHT| 2
20 |6B/T6177-M8 N L EE RS NUT M8 4
21 |F15-00000001 HERIF SHELL ,MOUNT DAMPER )
22 [F15-00000003 HRE B MOUNT DAMPER , FRONT 1
25 |F15-02000003 EHAED TIGHTWIRE , EARTHING 1
24 |6B/197.1-8 THES WASHER § 4
25 |GB/T5782-M8x105 NS X 105 BOLT 8x105 )
26 |GB/T5782-M8x85 75 f AN x 85 BOLT M8x83 )




FI15(F9.9,F13.5) &fF

FH

PAGE 05 OF 40

FARAR | BBA4

PARTS NAME: STEERING




F15(F9.9,F13.5) BEEH

PAGE 06 OF 40

THAR | BRAY

PARTS NAME: | STEERING

SN, PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SEEH |BHES EE4R (PR FELH G %E i
I [F15-01030004 WA THROTTLE CABLE ASSY )
2 [ps-01000014 Ve TUBE, VAVE PLASTIC )
3o |GB/TSSONMIONL2S [ /4t B HE AN KL, 25 LOCKNUT M10x1. 25 4
& lepermnoel s [ EN06. 25 NUT M10x1. 25 1
5 [F15-01000013 Er PLATE, HANDLE ORIENTATION ]
6 [F15-01000011 FHHE () WASHER, HANDLE (LOV) 1
7 [F15-12000011 ik MARK 11 1
8 [F15-00000007 PYEES MANDLE, GEAR SHIFT |
9 [F15-00000011 R LINK, SHIFT ROD |
10 |GB/T97.1-6 THES WASHER, PLAIN 6 )
11 [P5-00000012 %4 SPRING, CLAYP ]
12 [F15-00000009 K 4H VASHER, VAVE )
13 [F15-00000008 o TUBE, FLANGE )
14 [cB/75783-M6x30 7~ KN30 BOLT M6x30 1
15 [F1s-01000012 HERKE VASHER, NYLON 1
16 [F15-01000008 HELE VASHER )
17 [F15-01000009 HEHHLE WASHER, VAVE )
18 [F15-01000007 FHE (B) BUSH, HANDLE |
19 |F15-01030003 HER: SCREN 1
20 [P5-01030001 e HANDLE STEERING 1
2 [F4-08000105 17l MARK 5 |
22 [F4-08000104 Hrikd MARK 4 1
23 [B/191-1. 6x12 Fo#el. 6x1) PIN , COTTER @1. 6x12 {
M4 [Ps-01030200 T8 4 4 BOLT ]
25 |F4-01090400 SRR ENGINE STOP SWITCH ASSY 1
26 [Pa-01090401 EEERAR STOPER, HANG ROPE ASSY 1
27 [F4-01090006 A BUSH 1
28 [F4-01090007 FhHE SPRING, COMPRESSION 1
29 [cB/T848-10 NEE 1) SMALL WASHER 10 |
30 [6B/T820-M5x25 R L B ATMSXDS SCREV M5x25 1
30 [F4-01090300 ERTREREAHK GRIP ASSY, TILLER HANDLE 1
3 [P4-01090003 b LR B FRICTION 1
33 [P15-01030100 S5 LEVER, THROTTLE ASSY 1
34 [F15-01030005 E B STAY 1
35 |6B/T5783-M6x20 L ERN6x20 HEXAGON BOLT M6x20 )
36 |F15-01030000 BIEFRALF HANDLE STEERING ASSY 1




F15(F9.9,F13.5) EFM |PAcE 07 0F 40

KEEERK

AL

PARTS NAME:  [UPPER CASING




F15(F9.9,F13.5) EMEFM | Pack 08 OF 40
FoELA: |KEEBEK
PARTS NAME:  |UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5BEH | EEET AR (EX) FELHE HE £
1 [F15-02000001 KK UPPER CASING 1 L
F15-02000001 KELEEK UPPER CASING 1 S

2 |F15-00000015 KEKEER MANTLE, UPPER CASING 1

3 | 6B/T5783-M6X16 NEER N6X16 HEXAGON BOLT M6X16 )

4 F15-00000006 ks PIN, DOWEL ]

5 F15-02000007 HYEHE SEAL 1

6 |F15-00000005 HEREHE GASKET ]

T | F15-03000002 BEH e RUBBER PIPE, EXHAUST 1

8 | F15-03000001 #E B CLAPBOARD, EXHAUST 1

9 |F15-03000003 B EHE SEAL, CLAPBOARD 1

10 |GB/T818-M6x25 A AT N6K2S BOLT M6x25 )

11 |GB/T6170-M6 N 6 NUT, HEXAGON M6 )

12 [GB/T5783-M8x45 N N8Y4S BOLT, HEXAGON M§x4s 6

13 |6B/197.1-6 THE 6 VASHER 6 4

14 |6B/197.1-8 THE § VASHER 8 6

15 |GB/T93-6 BUHE 6 WASHER, SPRING § 2




PAGE (09 OF 40

0IL PAN

FI15(F9.9,F13.5) E/EFH

PARTS NAME:

d@%f/

T—




F15(F9.9,F13.5) EHFMH

PAGE 10 OF 40

o
=

F15-04000005

K

WATER NIPPLE

FRELH | EFAL
PARTS NAME: 0IL PAN
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE |5 AR (ER) ARG %8 &

1 [F15-04000001 K 7T OIL SUMP !
2 [F15-00000006 LAY PIN, DOWEL 1
3 [F15-04000007 R HHE SEAL, ABNORMITY 1
4 [F15-07120105 HREEpE TACKET, STRAINER 1
5 [F15-07120100 HLE 2B R 4 STRAINER ASSY 2
6 [F15-09030002 k4 A HOOP 4 )
T [F15-07120001 R R PIPE, 0IL !
8 [F15-07110000 e i 1R 40 FLOODING VALVE ASSY 1
9 |F15-00000100 Mt R4 0IL DIP STICK 1
10 |6B/T5783-M6x20 |55 A E4e M6X20 BOLT, HEXAGON M6x20 )
11 |6B/T97. 1-6 THE ¢ WASHER 6 4
12 |F15-04000006 HAEFHEN GASKET, EXHAUST PIPE 1
13 |F15-04010000 A A PIPE, EXHAUST !
14 [GB/T5783-Mox16 N AR MX16 BOLT, HEXAGON M6x16 1
15 [F15-04010004 FAEEHE SEAL, EXT. 1
16 |F15-04000004 Wk 0 RE JACKET, OIL DRAIN 1
17 |F15-04000002 g E BOLT, OIL DRAIN 1
18 [F15-04000003 HHEER Y WASHER 1
19 |F15-04000008 B2 3 413X25X6 0IL SEAL 1

1




FI15(F9.9,F13.5) M4

PAGE 11 OF 40

AL

KE

PARTS NAME:

BOTTOM COWLING




F15(F9.9,F13.5) BfEEM

PAGE 12 OF 40

kAR

KE

PARTS NAME:

BOTTOM COWLING

PART N0.
AT

DESCRIPTION
g2l

DESCRIPTION
FHAR D)

0
HE

REVARKS
£

GB/T5783-M6x30

AEER M6X30

BOLT, HEXAGON Méx30

3

F15-05000018

KEMEM

COVER BOARD, BOTTOM COWLING

F25-03000013

FURRIL

RUBBER PLUG, ABNORMAL

F15-05000017

THRBRE A

SEAL, RUBBER

F25-03000003

EDRRRX

RUBBER PLUG, CIRCULAR

F15-05000006

Wk KB

SHEATH, VAVE

F15-01000015

HITREFE

JACKET, CABLE

F15-05000015

SRR X

RUBBER PLUG, NEEDLE

F15-05000008

EEE

CLAMP A

F15-05000003

KAMRER X

RUBBER PLUG, QUADRATE

GB/T5783-M6x23

AR MeX2S

BOLT, HEXAGON M6x25

GB/T97.1-6

FA4ES

WASHER 6

F15-05000005

RREHE

BUSHING, DAMPER

F15-05000004

R E

DAMPER

(B/T5783-Mox12

7 AR MoX12

BOLT, HEXAGON Mox12

F15-05030000

TEGAAH

LOCKING ASSY, TOP COWLING

F15-05000036

MEHFFHELED

BUSHING B

F15-05000023

BHLE

WASHER, VAVE

F15-05000026

HERNE

SPRING, TENSION

F15-05000025

iR LRAN

BRACKET ASSY, TENSIONAL SPRING

F15-05000024

WEA% £

CLIP, WATER PTPE

F15-05000022

MEQZFRELEN

BUSHING A

F15-05020000

TEHZF A

LOCKING HANDLE ASSY, TOP COVLING

GB/T5783-M6x35

XAER N6XIS

BOLT, HEXAGON Méx35

F15-05000033

RHEERPE

JACKET, LEVER

F15-05000009

R E A%

NIPPLE, PLASTIC

F15-05000001

KE

BOTTOM COWLING

F15-05000002

KEFHE

SEAL, BOTTOM COWLING




F15(F9.9,F13.5) EEFH

PAGE 13 OF 40

FREL:

PARTS NAME:

CONTROL SYSTEM

(%— — (IO
iR
fe)

@ U




GB/T879. 2-3x20

BIUEE RS 0320

PIN , SPRING ¢ 3x20

F15(F9.9,F13.5) ZFM  [pace 14 0F 40
FHHALR: | BHEZS
PARTS NAME: | CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5BEE | 545 EEAR(HX) EAH GE) e it
1 |F15-07000015 i [Tl B A LINK , ACCELEROGRAPH CONTROL | 1
) | F15-07000016 i1 H BEFE L JOINT ACCELEROGRAPH CONTROL | 1
3 |B/T5782-M6x55 ARG x 55 BOLT M6x5$ 1
¢ [6B/197.1-6 THES WASHER 6 5
5 |6B/196-6 KHEo LARGE WASHER 6 1
6 |F15-07000012 i TR E BUSH , ACCELEROGRAPH ENFORCE | 1
7 |F15-07000014 WA E MBS PULLEY , PASSIVITY 1
8 |F15-07000013 kNIRRT PULLEY , DRIVE 1
9 [6B/75783-Mex10 NAERN6 10 BOLT M6x10 1
10 |F15-07000011 BHAZER R BRACKET , CONTROL TIGHTWIRE | 1
11 |GB/T5783-Mbx25 A LEANG x 25 BOLT M6x25 4
12 [F15-05040002 LY BRACKET , SHIFT ROD )
13 |F15-05040001 R ROCKER , STOPPER 1
14 |F15-03040100 RS LEVER , SHIFT ROD 1
15 |6B/T5783-M6x20 NN X 20 BOLT M6x20 1
16 |F15-05000032 BB Es b STOPPER SPRING 1
17 |F15-05000031 Wl SPRING 1
18 |F15-05000034 THEEH SHIFT ROD 1 L
F15-050000348 TREEH SHIFT ROD 1 g
F15-03000035 EhEE COLUMNED NUT 1
6B/T6170-Mo XAEE N NUT M6 1
F15-00000012 x% SPRING 1
1




F15(F9.9,F13.9) FAxFft | PACE 15 OF 40

AL | ATRERME & BHRY |
PARTS NAME: | LOVER CASING & DRIVE 1




FI5(F9.9,F13.9)

PAGE 16 OF 40

Rt

TAELH: | ATRERE & Bh44
PARTS NAME: | LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE  |BERS EHAH () EHAH ) %8 i

I [F15-06000001 KTRERHK LOVER CASING 1
) (F4-03000023 HEE PLUG, 1L HOSE p
3 [F4-03000024 FWIEERE GASKET 2
4 |F15-06000010-1 EAERERE (6:0.102%)  (SHIM(t: 0. 10mm) 1

F15-06000010-2 EAE R R (1 0. 12ZX) mmuamM) 1

F15-06000010-3 EAERERA (10 152%)  [SHIN(t: 0. 15m)

F15-06000010-4 ERERERA (1:0.18EX) Wtawm>

F15-06000010-5 EREBERFE (£:0.302%)  |SHIM(t: 0. 30mm)

F15-06000010-6 AR (120, 40Z%)  [SHIM(t: 0. 40nm)

F15-06000010-7 ARG F (1:0.502%)  |SHIM(t: 0. S0mm)
S |HR 302050 R%ERTHA BEARING 1
6 [F15-06010000 T At GEAR, FORVARD 1
7 |F15-06070004 s PIN, CLUTCH 1
8 |F15-06070003 \WEes CLUTCH, DOG 1
9 |F15-06070005 BEBT RING, CLUTCH 1
10 [F15-06070006 THEE PLUNGER, SHIFT 1
11 [F15-06070002 EARBL SPRING, CLUTCH 1
12 [F15-06070001 W i SHAFT, PROPELLER 1
13 [F15-06070007 a4t 24 4 B WASHER, REVERSE GEAR 1
14 [F15-06080005 (B i 4 GEAR, REVERSE 1
15 [F15-06080006-1 B AIR (120, 1085%) [ SHIM(t: 0. 10mm)

F15-06080006-2 (R (120, 2025%)  |SHIM(t: 0. 20mm)

F15-06080006-3 R EDARE (t:0.302%)  [SHIN(t: 0. 30mm)

F15-06080006-4 R B (120.402%)  |SHIM(t: 0. 40mm)

F15-06080006-5 BRI (120 S025k) [ SHIM(t: 0. 50nm)
16 |GB/T276-6005/P63 [ ysERA 6005 BEARING 6003 1
17 [F15-06080002 ATERE0REA 0-RING A, COVER 1
18 |F15-06080003 ATtk E0REB 0-RING B, COVER I
19 [P15-06080001 ATEEEKE COVER, LOWER CASING 1
20 |GB/T290 HK1712 HAHA HK1712 BEARING HK1712 1
2 |F15-06080004 B R R S H1T000K6 (#/5) | OIL SEAL )
22 [F15-06080000 K ERERREAL COVER ASSY, LOVER CASING 1
23 |6B/197.1-6 T4 6 WASHER 6 )
24 |GB/T5783-6X20 X AEE NEX0 BOLT, HEXAGON 6X20 )
25 |F15-06000005 03 WASHER 1
26 |GB/T290 F1420 BA A F1420 BEARING 1
27 |F15-06000006 LR EE BUSHING, NYLON 1
28 |F15-06020001 0375 BASE, DRIVE SHAFT 1
29 |F15-06020004 0 AE 0-RING 1
30 |6B/197.1-8 THE § WASHER 8 )




FI5(F9.9,F13.5) ZEFH

PAGE 17 OF 40

FHELR: | ATRERR & BH44 1
PARTS NAME: | [OVER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SE5E |RHES AR (X EHAH D §8 it
3 (6B/T5783-M8x25 A AR N8XLS BOLT, HEXAGON M8x25 )
3 [F15-06020002 B & BEARING 1
33 [F15-06020003 BshHd 20030%6 (£/&)  |0IL SEAL,DRIVE SHAFT )
3 [F15-06040000 05 o 240 DRIVE SHAFT ASSY 1 L
F15-060400008 08 2t 41 4 DRIVE SHAFT ASSY 1 S
35 [F15-06000013 & F4 KEY, WOODRUFF 1
36 [F15-06000007 e OUTER PLATE 1
37 [JASO FA04-31-045 | KEREOR 4 E31-045 0-RING 1
3 [F15-06050000 KR4 INPELLER 1
3 | F15-06060002 KRATR INNER SHELL, VATER PUNP |
40 [F15-00000013 T4 ¢ 411 PIN, DOWEL )
410 [F15-06060001 KR Ak WATER PUMP HOUSING 1
4 [F15-06060004 7K T HE SEAL 1
43 [F15-06000014 E R FIXED PLATE, WATER PUMP )
44 |GB/T5783-H8x45 b X4 BOLT, HEXAGON M8x45 4
45 [F15-06030000 i 4 CAM ASSY, SHIFT ROD 1 L
F15-060300008 T 2 CAM ASSY, SHIFT ROD 1 S
46 [F15-06000020 THELE A BEARING 1
41 | F15-06000008 MEBERF (1 132K) | SHIN, PINTON(t: 1. 13mm) 1
F15-06000009 NEREB B (t:1.202%)  [SHIM, PINTON(t: 1. 20mm) 1
48 [F15-06000011 M3 PINION 1
49 |F15-06000012 MR 8K NUT, PINION 1




17

F15(F9.9,F13.9) KA | PAE 18 0F 40

A4

ATRERK & B R4 !

PARTS NAME:

LOWER CASING & DRIVE 2




F15(F9.9,F13.5) T

PAGE 19 OF 40

FAEAM | ATEERK ¢ B4 )
PARTS NAME: | LOVER CASING & DRIVE 2
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH IS FHLH(FX) FHELR(EX HE F3id

1 |GB/T820-M5x25 + LR ATMSNDS SCREW M5x25 1

2 |F15-06000003 #K0 B WATER INLET B 1

3 |6B/T5783-M6x30 7 f ik M6X30 BOLT, HEXAGON M6x30 1

4 |6B/T97.1-6 THE 6 VASHER 6 1

5 |6B/T861.1-6 R4 R4 E 6 WASHER, LOCKING 6 1

6 |F15-06000004 KT MR ANODE 1

7 |F15-06000015 ik CUSHION, PROPELLER 1

8 [F15-06090000 BB iE R 1 PROPELLER ASSY 1

9 |GB/T96-10 A4E 10 WASHER 10 1

10 |F15-06000016 T~ fEE NUT, HEXAGON 1

11 |6B/191-2. 5x20 Fos 2580 PIN, COTTER 2. 5x20 1

12 |6B/T5783-M8x30 A N8X30 BOLT, HEXAGON M$x30 4

13 |GB/197.1-8 THE 8 WASHER § 4

14 |F15-06020005 GCELS SEAL, RUBBER 1

15 | F15-02010003 KEEHEL UPPER SEAL ,WATER PIPE 1

16 |F15-02000005 K TUBE, WATER 1 L
F15-02000003S hi TUBE, VATER 1 §

17 |F15-02000006 KEFHEHE QUADRATE SEAL, WATER PIPE 1

18 [F15-00000013 T ¢ 4K PIN, DOWEL )

19 |GB/T61829M5 ARG A4 BEENS  [NUT, LOCKING NS 1

20 [F15-06000002 #k0 A WATER INLET A 1

2 |F15-06100000 KTEEAKLR LOVER CASING ASSY 1 L
F15-061000008 KTEEEKLR LOVER CASING ASSY 1 §




PAGE 20 OF 40

F15(F9.9,F13.5) BEF

14

~
—
—
(]
L |
(=
= 5
il
- =
¥ =
L | =
T e
| =
W |
(=1

r )/ A
S
T
ﬁ“\@ =
LW
R




F15(F9.9,F13.5) FHFM | Pack 21 0F 40
WL | Al
PARTS NAME: | ELECTRICAL 1
SN PART NO. DESCRIPTION DESCRIPTION QY REMARKS
$BER |244E REAR () AR GE) hE it

1 |F15-07000006 TR NUT , FLYWHEEL 1

2 [F15-07000005 ThERLE VASHER , FLYWHEEL NOT 1

3 |F15-07070000 TRAH FLYWHEEL ASSY {

4 | GB/T5783-M6x25 A L EAMG x 25 HEXAGON BOLT M6x25 )

5 |oB/T93-6 BERES VASHER , SPRING 6 )

6 |6B/T97.1-6 F4E6 VASHER 6 8

T [6B/T5783-M6x30 7 KRR NG x 30 HEXAGON BOLT Méx30 4

8 [F15-07000400 FHAEL B4 COIL ,CHARGE "A"§"B" ASSY | 1

9 |F15-07000300 HuLEL 4 C01IL 1

10 |F15-0700004 T H%E KEY , SEMISIRCLE FLYWHEEL | 1

11 |GB/T5783-Méx16 7 KRG x 16 HEXAGON BOLT Méx16 )

12 [F15-07000200 Y CA L COIL , PULSER 1

13 [F15-07130303 MR o EMERGENCY SIGNAL LIGHT ASSY | 1

14 [F15-07000600 BEa AL HIGH PRESSURE ASSY 1

15 [CB/T5783-M6x20 7 i kM6 x 20 HEXAGON BOLT Méx20 4

16 [GB/T97. 1-6 F4E6 VASHER 6 4

17 [F15-07000003 WA 021x ¢20.5x 11 RIPPLE TUBE 1

18 |F15-07000500 BXEH B (.D. 1 UNIT ASSY 1

19 |F15-07010100 WL E e BB OIL PRESSURE SENSOR ASSY 1




F15(F9.9,F13.5) ZHFH

PAGE 22 OF 40

RAML | #AEG
PARTS NAME: | INTAKE

SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEE | R FELHEX) B4R EX) & &
I {F15-07000008 #AYE MANTFOLD, INTAKE 1
2 [F15-07000007 HARFEHE R GASKET, MANTROLD 1
3 |F15-00000006 FA ¢ 6x1) PIN, DOWEL ¢ 6x12 )
4 [F15-07000017 b B4 GASKET, CARBURETOR 2
5 |F15-07000018 i 2 4 4 4 INSULATOR, CARBURETOR 1
6 [F15-05010003 BRI T2 % JOINT, CHOKE LEVER 1
9 |F15-07100000 FAMTEAL SILENCER ASSY, INTAKE 1
10 |(B/T3452.1-35.5x1.8  [0ELE35. 5x1.8 0-RING 35. 5x1.8 1
11 [GB/T5782-M6x100 A Mox100 HEXAGON BOLT Mox100 )
12 |6B/197.1-6 T4 6 WASHER, PLATE 6 6
13 |F15-07000021 HAMF BALE BUSHER, INTAKE SILENCER )
14 {F15-07000022 #AH P BAH PLATE, INTAKE SILENCER |
15 |F15-07010017 IRBEE PIPE, BREATHER 1
16 |F15-07010016 %+ B CLAMP B 1
17 [F15-07010015 EfA CLAMP 4 1
18 |F15-07090000 (8:E CARBURETOR 1
19 |6B/T5783-Mx40 7 ARG x 40 BOLT Méx40 4
20 [F15-07000009 AR R BRACKET , OIL SIEVE 1




F15(F9.9,F13.5) R4t [ PAGE 23 0F 40

AL

ghitd:E: L

PARTS NAME:

CYLINDER & CRANKCASE 1




F15(F9.9,F13.5) EEEH

PAGE 24 (F 40

FELA: | Albdig!
PARTS NAME: CYLINDER & CRANKCASE 1
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$BEH 2145 EEAHR R AR GED §2 i
1 |F15-07010000 KA 21 CRANKCASE ASSY 1
7 |F15-07000001 B E 04 ¢ 10514 PIN, HOLLOW )
3 |GB/TS783-M6x35 A R6K3S BOLT, HEXAGON Mox35 6
4 |6B/T3783-M8x55 o~ AERNBYSS BOLT, HEXAGON M8xS35 4
5 [F15-07010006 ek PIPE, JOINT )
6 |F15-07010008 kR ANODE 1
T |F15-07010011 BRER COVER, ANODR 1
8 |F15-07010009 BT HE GROMMET, ANODE 1
9 |GB/T818-M5x12 +Z A L EATNSK1D SCREW, PAN HEAD M5x12 1
10 |6B/197.1-5 THES WASHER S ]
11 |0B/197.1-8 F4ES WASHER 8 4
12 |F15-07010012 FRAUE B PLATE, ANODE 1
13 |F15-07010200 R BREATHER ASSY 1
14 |6B/T5783-M6x20 7 B ARMOX20 BOLT M6x20 4
15 |6B/197.1-6 TAES WASHER 6 17
16 |F15-07010014 W 4 BREATHER GASKET 1
17 |F15-07000031 i THERMOSTAT ]
18 [F15-07010022 TREE GASKET, THERMOSTAT 1
19 |F15-07010021 TEEE COVER, THERMOSTAT 1
20 |GB/T5783-46x30 XA N6N30 BOLT M6x30 7
21 [F15-07010018 HEEHD GASKET, EXHAUST OUTER COVER | 1
22 [F15-00000013 AL ¢ 4x12 PIN )
23 |6B/T820-M4x12 5 LAY 12 SCREW Mdx1) 1
24 |F15-07010026 #AERMM ANODE |
25 [F15-07010300 HAERA S EXHAUST OUTER COVER ASSY |
26 [F15-04000005 X% WATER NIPPLE 3
27 [F15-05000012 KE A ¢ 10x¢5x67 HOSE A 1
28 |F15-05000011 B THREE-WAY PIPE 1
29 [F15-05000013 A% B o10xd5x172 HOSE B 1
30 |F15-05000014 HE C h10xd 53300 HOSE C 1
31 | F15-07010003 iRt s BOLT UNION 1
3 |F15-07010023 MkES 0IL CLEANER |
33 | F15-00000014 RAHF 4 GASKET, ENGINE 1
34 |F15-07010007 E % ¢ 10x¢ 5x70 HOSE, RETURN 01L 1




F15(F9. 9, F13.5) SEEH

PAGE 25 OF 40

AR

s &

PARTS NAME:

CRANKSHAFT & PISTON

3
3
3
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEEH R4S AKX AR ED %E Lt
I |F15-07030000 44 1 CRANK ASSY |
2 |F15-07030007 sk B 35x47x6. 5-R 0IL SEAL B 1
3 [F15-07010024 ) MAIN BEARING 4
4 |F15-07020100 EATAH ROD, CONNECTING )
5 F15-07020001 HE PISTON )
6 |F15-07020006 EEH PIN, PISTON )
T |F15-07020005 EEHYE CIRCLIP 4
8 |F15-07020002 EERI PISTON RING I )
9 |F15-07020003 EERI PISTON RINGI )
10 F15-07020004 AT COMBINATION OIL RING 2
11 {F15-07030006 B A 25xddxg. 51 0IL SEAL 4 1




F15(F9.9,F13.5) EHFM

PAGE 26 OF 40

A4

Rt A2

PARTS NAME:

CYLINDER & CRANKCASE 2

PART N0.
FHRT

DESCRIPTION
FHEHR (X

DESCRIPTION
A EX)

RENARKS
F-Sd

F15-07040100

R4k

CYLINDER HEAD SUBASSEMBLY

F4-04000003

B0 EAH ¢ 10x 8. 4x14

HOLLOW PIN

F15-07000100

GASKET, CYLINDER HEAD

GB/T5783-M6x23

7 L RM6X2S

BOLT, HEXAGON Mox25

F15-07000028

AL R8T

BOLT, FLANGE

F15-07050001

AirE

COVER, CYLINDER HEAD

F15-07050002

Rk EEHE

SEAL, CYLINDER COVER

GB/T5783-M6x20

7~ L RM6X20

BOLT, HEXAGON Méx20

GB/T97.1-6

FHHES

WASHER, PLATE 6

F15-07050004

ke E

PLUG, 01L

JASO F404-31-025

frik 0 &0 % 2

0-RING

F15-10030001

i

MARK 4

NGK DPRTHS

KHLE

SPARK PLUG




F15(F9.9,F13.5) S/EEH

PAGE 27 OF 40

FaL | W
PARTS NAME: | VALVE

e
\/'i./'_g‘\‘ | %/11
//8 / ‘ 70 17
Sl gy
S R T .// 10 ﬁ& /’
A 10 S8y, ==
g‘»—»’ls 8\16
& 1
S N
= oo 10 T 17

14 e 91
A B
o y
| ¥
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEH | RERS FELHEX) FLREX HE i
I |F15-07040001 #4171 VALVE, INTAKE )
2 [F15-07040002 #41 VALVE, EXHAUST )
3 [F15-07040004 AR E AR SEAL, VALVE SPRING 4
4 |F166-010003 AT SEAL, VALVE STEM 4
5 |F15-07040005 A% SPRING, VALV 4
6 [F15-07040006 ATEZE RETAINER, VALVE SPRINGRE 4
7 [F15-07040007 ATEEFE COTTER, VALV 8
8§ |F15-07040304 GEEE LOCK NUT 4
0 F15-07040303 AT SCREW, VALVE ADJUSTING 4
10 [F15-07040301 &% ROCKER 4
1 [F15-07040014 REHESD SPRING, ROCKER B 3
12 |F15-07040009 vt Nk BUSHER, VALVE INTAKE 1
13 [F15-07040013 R L) SPRING, ROCKER A 1
14 |F15-07040015 BEH SHAFT, ROCKER )
15 |F15-07040012 #AT8EB BUSHER, VALVE EXHAUST B 1
16 |F15-07040011 #ATHEA BUSHER, VALVE EXHAUST 4 1
17 [F15-07040300 BRI ROCKER ASSY 1




6
5
S
—
3 @mmlb
A

FI5(F9.9,F13.5) EHFH

PAGE 28 OF 40

iz
PARTS NAME: | CAMSHAFT

NN
. ! N
a0 SN
s </-) :\\,
. H ,//{ B I'
AR
RS
- v
— '/ | H/ -
SN. PART NO. DESCRIPTION PARTS NAME: TY REMARKS
SBEH | EHET ERLH (X LR (EX HE £it
1 [6B/T1099-3x5x13 LEH 3x5x13 KEY, WOODRUFF 3x5x13 2
) [F15-07010027 HRERKE B RUBBER RING B 1
3 |F15-07030003 FH#E® BELT PULLEY, TIMING 1
4 [F15-07030004 EHFRER WASHER 1
5 [R15-07030005 EHGREE NUT |
6 [F15-07000002 FHE% BELT, TIMING 1
7 [F15-07000024 RHER COVER, DUST |
g [F15-07050003 EHEWRE A RING RUBBER A 2
9 [6B/T5783-M6x16 7~ FENox16 BOLT M6x16 1
10 [P8-05030014 e WASHER, DRIVEN WHERL 1
11 [F15-07040018 LT BELT PULLEY, DRIVEN 1
12 |F15-07040017 Ko T4 WASHER 1
13 |F15-07040008 W 18X35K7-R 0IL SBAL 1
14 |P15-07040200 ri i 421 CAMSHAFT ASSY 2
15 |F15-07040016 b &5 H MAT, QIRPROOF 4
16 |F15-07040500 MR AR 0IL PUNP ASSY 1
17 |GB/T5783-M6x35 A ERM6x3S BOLT M6x35 3
18 |GB/T97.1-6 THE6 WASHER 6 3




F15(F9.9,F13.5) EEEH

PAGE 29 OF 40

ZARLH: | huig
PARTS NAME: | FUEL

SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEH | RERT FELH(EX) FHAH HEX) HE FSid
I [F15-07080000 e AR FILTER ASSY 1
) [F4-04000030 HEEE B SPRING , FUEL PIPE 'B" 6
3 |Fa-05000200 M kA FUEL PIPE TIE-IN ASSY 1
4 |F15-05000016 HHE A ¢ 10x¢ 5x505 PIPE, FUEL A 1
S oB/T5783M6x20 A N0 BOLT M6x20 1
6 [B/T6170-V8 A AEEN NUT 18 ]
7 |F15-07000027 RS (#) HOSE 1 ¢ 10x  5x145
8 |1AS0 F404-A-24-021  [HEROVE 0-RING 1
9 F15-07140000 MR At FUEL PUMP ASST 1
10 F15-07000026 HAEFE JACKET 1 ¢ 14x ¢ 11x300
11 [F15-07000025 wRREE (f) HOSE 1 0 10x ¢ 5x380
12 |6B/T823-M6x30 TF /M ELEAMox30 SCRRV, SMALL PAN HEAD Méx30 | 2
13 |cB/193-6 BELES VASHER, SPRING 6 2
14 |6B/T97. 1-6 THES WASHER, PLATE 6 3
15 [F15-07080001 &M E ELEMENT, FILTER 1
16 |6B/T3452.1-32.5x1.8  [JEAR% 3 ¢ 32. 5x1.8 WASHER, CUP FILTER ¢32.5%1.8] 1
17 |F15-07080002 JEAR CUP, FILTER 1
18 [6B/T818-M4x30 +F A LB A4S0 SCRRW, PAN HEAD M4x30 4
19 [F4-04090004 tEE DIAPHRAGH, TOP 1
20 |Fd-04090011 R B A5 SCRRV, VALVE )




F15(F9.9,F13.5) EEEH

PAGE 30 OF 40

FHELR | BHZ4
PARTS NAME: | FUEL
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEER |EH4S AKX 4K ED %E &t
2 |F4-04090005 %7 B PLATE )
20 [F15-07140002 Wi R FUEL PUMP SHELL 1
23 [F15-07140100 T DIAP HRAGM ASSY 1
24 |6B/T309-93x12 H4 31 ROLLER NEEDLE 63x12 1
25 [F15-07140005 RE%EE SPRING, DIAP HRAGM 1
26 [F15-07140004 HERZ SPRING, PLUNGER 1
27 |F15-07140003 EE PLUNGER 1
28 [6B/T6170-M4 AN NUT M4 4
29 [F4-04090003 MR E COVER, FUEL PUMP |
30 |F15-07140001 MR SEAT, FUEL PUMP 1




F15(F9.9,F13.5) EHFH

PAGE 31 OF 40

Rifaf | BA
PARTS NAME: | ELECTRICAL 2

_
N
S /
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
$EEE | 5445 AR () AR E %8 &
I [F15-07060001 BREA RECTIFIER & REGULATOR ASSY 1
2 |F15-07130102 HRAFEAE LINER 4
3 |P15-07060003 BE B GASKET , SHOCK ABSORPTION 4
4 |6B/T5783-M6x25 ARG x 25 HEXAGON BOLT M6x25 4
5 68/197.1-6 T4 WASHER 6 6
6 |F15-07060003 TH%FB QUADRATE CLAMP )
T [F15-07060002 ERELE BRACKET , RICTIFIER 1
8 |GB/T5783-M6x16 7~ A6 x 16 HEXAGON BOLT M6x16 1
9 |6B/T5783-M6x12 ARG x 12 HEXAGON BOLT M6x12 1




FIS(F9. 9, F13.5) SEEH

PAGE 32 OF 40

FAEAM | RoHB

PARTS NAME: | STARTER




F15(F9.9,F13.5) M | pace 33 0F 40
ZakLf | RAE
PARTS NAME: | STARTER
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE | FHge AR (EX) R4 X %8 kit

1 |F15-07130000 R B4 STARTER ASSY 1

2 |F15-07130101 RAENE CASE, STARTER 1

3 |R15-07130300 RARAA FRAME, STARTER 1

4 |F4-04130013 RABENE COLLAR 1

S |6B/T5783-M6x25 AN BOLT Méx25 )

6 |0B/193-6 BELEo WASHER, SPRING 6 1

T |6B/T5782-M6x90 7~ A RMEx90 BOLT M6x90 1

8§ [B/T6170-M6 aV.k sl NUT M6 1

9 [F4-04130101 k] HANDLE, STARTER 1

10 [F4-04130102 R FHE COVER |

12 |F15-05000028 CEEELTL ARRESTER TIGHTWIRE ASSY |

13 |F15-05000027 HRm FRAME, ARRESTER TIGHTWIRE | 1

14 |6B/T5783-M6x20 B #RN6x20 BOLT M6x20 3

15 |F15-07130304 BB HE SEAL, FROTHY RUBBER |

16 [F15-07130201 Rk WHEEL, START-UP 1

17 [F15-07130107 W HE SPRING, VOLUTE |

18 |6B/T896-8 F o hEs CIRCLIP 8 1

19 |F15-07130202 kY PAVL, DRIVE !

20 |F15-07130204 ML ER LINK, PAVL 1

2 [F15-07130203 T E SPRING, TENSION 1

2 |F15-07130002 RAEHTE SPRING, DRIVE PLATE 1

23 |F15-07130001 BAEH PLATE, DRIDE 1

24 |GB/T5783-M6x16 7 616 BOLT M6x16 1

25 |P15-07130105 2 ARRESTER 1

26 |F15-07130102 ERAE BUSH, SHOULDER 3

27 |F15-07130106 Hipmy g SPRING, ARRESTER 1

28 |6B/197.1-6 T4 WASHER PLATE 6 8

29 |F15-05000029 W BHELE TIGHTVIRE, SPRING 1

30 [F15-12000002 i) MARK 2 1

3 [F15-12000003 13 MARK 3 !

30 [F15-07130205 A4 (¢ 4xl. T8%) START LING 1

33 [F15-05010001 BRTREE BUSTH 1

34 |F15-07130306W EIZARES i HANDLE "B 1

35 |F15-07130309% R ROCKER 1

36 |P1S-071303100 B S VASHER , SPRING SADDLE 1

37 |F1S-07130311W kS WASHER , NYLON )

38 |6B/T91-1. 6X12 Fo#lex1) COTTER PIN 1. 6x12 1

39 |F15-07130310V LR SHAFT , ROCKER 1

40 |F15-07000016 LR AR TIE-IN 1

i |F15-071303150 A CONNECTING ROD 11 1

1 |F15-07130308W PETMHK PLATE 1

3 [FL5-07130307 O ERS: BUSH , VAVE 1

44 |B/T845-ST4. 819 AL B AEATSTY 8 x9 [ SCREW , PAN HEAD ST, §x9 1




PAGE 34 OF 40

ME4H

TOP COWLING ASSY

F15(F9.9,F13.5) THEFH

FHUL:

PARTS NAME:




F15(F9.9,F13.5) EHFH

PAGE 35 OF 40

Taksk | a4t
PARTS NAME: | TOP CONLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH | RUERT FELH (X FHLER X & b3
1 |F15-08000000 VS TOP COWLING ASSY 1
) [F15-08000001 e TOP COWLING 1
3 |F15-12000009 o MARK 9 1
4 |F15-12000007 kT MARK 7 1 F15
F15-12000007 T MARK 7“0 1 F9. 9
5 |6B/T818-M5x20 AL EAN x 20 SCREW, PAN HEAD M5x20 )
6 [F15-08000004 B POTHOOK 1
7 |F4-06000006 A UNDERLAY, POTHOOK 1
8  |cB/T845-8TS.5x19 [T FAEA KSR STS. 5x19 [SCREW, TAPPING TS, 5x19 4
g |F4-06000004 Bk UNDERLAY, RUBBER 4
10 |F15-08000003 MEREBE COVER, TOP COWLING MUEFLE 1
11 [F15-08000002 AR A SEAL 1
12 |F15-08000005 L) HOOK, LOCKING 1
13 |F15-12000010 il MARK 10 1
14 |GB/T97.1-5 THES WASHER § 4
15 |F15-12000008 8 MARK 8 1 F13
F15-12000008 frlksa MARK 8 “@” 1 F9.9
16 |F4-08000107 3 MARK 3 1
17 |B/T6170-)5 RS NUT 5 4




F15(F9.9 F13.5) EHFH

PAGE 36 OF 40

Fofatk g
PARTS NAME: | FUEL TANK

SN PART NO. DESCRIPTION DESCRIPTION QrY REMARKS
SEER | Z44E FEAR (X FHAHKGEX) $E &it

1 [F15-09000000 W KR FUEL LINE ASSY 1

2 [F15-10000000 v:Y-Likis FUBL TANK ASSY 1

3 |F15-10010000 Wi £ 4% FUEL TANK CAP ASSY 1

4 |6B/T818-M5x16 TR AT Male SCREY M5x16 4

s |6B/197.1-5 T4H S WASHER 4

6 [F15-10020000 WETR R OLEOMETER ASSY 1

7 |F15-10000003 M GASKET 1

g |F15-10000002 W &R STRAINER, FUEL TANK 1

9 [F15-10000001 Wi Ak FUEL TANK 1

10 |JASO F404-78-31 O 1. 8x3.1 0-RING 7.8x3.1 2

11 |F15-09020000 WL A% () FURL LINE CONVECTOR (BHCING SIDE, FRALE)| 1

12 |F15-09000003 %3 CLAYP B 4

13 [F15-09000001 WEA(H10xd62080) FUEL LINE A (3 10x 6 6x2080) | 1

14 |F15-09030000 FHMRA% PRIMER BULB ASSY |

15 |F15-09000002 HEB(910xd64850) FUEL LINE B(o10x 6 6x850) | 1

16 [F15-09010000 ML as (#) FURL LINE CONECTOR (URL TANR SIDE, FRWALE)| 1




PAGE 37 OF 40

APPENDIX 1 (REPARE KIT)

F15(F9.9,F13.5) BEFM

PARTS NAME:

WA =)\
i \
@ p@n @m,




F15(F9.9,F13.5) EHFH

PAGE 38 OF 40

FHELK | RRLGEE
PARTS NAME: | APPENDIX 1 (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SBEE |REET REAR (X FHEAR G $ 8 At

1 [6B/T3452.1-35. 5x1.8 | O3S, 5% 1.8 0-RING 35. 5x1.8 1

2 |F15-07000017 (AELin GASKET, CARBURETOR )

3 [F15-07000007 HARE RN GASKET, MANIFOLD 1

4 [F15-07040008 W18 % 35x 7R 0IL-SEAL 1

5 [F15-07050002 Rk 25 HE SEAL, CYLINDER COVER 1

6 [JASO F404-31-025 | D EHHE 0-RING 1

T (JASO FA04-A-24-01 | BRMROHE 0-RING 1

8 [F15-07000100 Rl 4 GASKET, CYLINDER HEAD 1

9 [F15-07040016 MR B 44 MAT, QIRPROOF 1

10 [F15-07010014 oo BREATHER GASKET 1

11 [F15-07030007 3 3B 0IL SEAL B 1 35x47x6.5-R
12 [6B/T1099-3x5x13 LR x5 SEMICIRCLE KEY 3x5x13 ) 3x5x13
13 [F15-07030006 B A 0IL SEAL A 1 25 x 446, 5-L
14 [F15-00000014 B GASKET, ENGINE 1

15 [F15-07010018 $E LS GASKET, EXHAUST OUTER COVER | 1

16 [F15-07010022 TRAEY GASKET, THERMOSTAT {




PAGE 39 OF 40

APPENDIX 2 (REPARE KIT)

F15(F9.9,F13.5) ZHEFH

PARTS NAME:




F15(F9.9,F13.5) EHEFM | pack 40 0F 40

HAH | R GER)

PARTS NAME: | APPENDIX 2 (REPARE KIT)

SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBER  |RERT FHAHR (X FHAH (EXQ HE i
T |F15-04000008 R 0IL SEAL | 13x25x6
2 | F15-04000007 EHEHE SEAL, ABNORMITY 1
3 [F15-03000003 R % S SEAL, CLAPBOARD |
4 |F15-04000006 HAETHER GASKET, EXHAUST PIPE 1
5 [F15-02000006 KETHEHE QUADRATE SEAL WATER PIPE 1
6 |P15-04010004 HAE T4 SEAL, EXT. 1
7 |F15-02010003 KEEHE L UPPER SEAL ,WATER PIPE 1
8 [F15-06060004 RAkEEHE SEAL , WATER PIPE |
9 [F15-06060002 KENT INNER SHELL, WATER PUMP 1
10 |F15-06050000 KR RA L INPELLER |
11 |7AS0 F404-31-045 KR EOR B 4B 31-045 0-RING 1
12 |F15-06000007 SMERR OUTER PLATE 1
13 [F15-06020003 Bah ki3t OIL SEAL ,DRIVE SHAFT ) 20x30%6
14 |F15-06020004 0% H 0 - RING 1
15 |F15-06000005 IR 5l 4 GASKET, DRIVE SHAFT 1
16 |F15-06000013 LE% SEMICIRCLE KEY |
17 |F15-06080004 V2] 0IL SEAL ) 17%30x6
18 |F15-06080003 AT 7k E0EEB 0-RING B, COVER |
19 |F15-06080002 KTEREMEA 0-RING 4, COVER 1
20 [F4-03000024 EmAEELE GASKET )
2 [FL5-04000003 HnEES WASHER 1
21 [F15-04000004 Bl o RE JACKET, OIL DRAIN 1
23 |F15-02000007 FHEHE DRUM SEAL , WATER PIPE 1
24 [F15-00000005 R A GASKET |




F15(F9.9,F13.5) SEEH

PAGE T OF V

FHREL:

Al ER GEH)

PARTS NAME:

CYLINDER HEAD ASSY (REPARE KIT)

— ~

- 1112
g v
~ /
Wﬁﬁﬁ%%/// !
8\\19 |
14 |

13

] s -
]$& 8 17 )
S 15 /
13 g /
e
-
16 -
g P
S /
/
/
17
/
/
~ /
_ ~
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE | RS FHAH(FX) LR EX e id

1 [F15-07040000 kg CYLINDER HEAD ASSY 1
1 |FL5-07040100 Ehr S a CYLINDER HEAD SUBASSEMBLY | 1
3 [F15-07000028 IV ERAL € IR BOLT, FLANGE 6
4 |F15-07040001 #A17 VALVE, INTAKE )
5 {F15-07040002 #AI VALVE, EXHAUST )
6 [F15-07040004 ATEEAH SEAL, VALVE SPRING 4
7 (F166-010003 AT SEAL, VALVE STEM 4
g [F15-07040003 A% SPRING, VALVE 4
9 [F15-07040006 ANEEE RETAINER, VALVE SPRINGRE 4
10 [F15-07040007 A% +H COTTER, VALVE 8
11 |F15-07040304 W LOCK NOUT 4
12 [F15-07040303 R SCREW, VALVE ADJUSTING 4
13 |F15-07040301 e ROCKER 4
14 |F15-07040014 IR By g SPRING, ROCKER B 3
15 F15-07040009 #AI14% BUSHER, VALVE INTAKE |
16 |F15-07040013 LR L) SPRING, ROCKER 4 |




F15(F9.9,F13.5) EEEH

PAGE I OF V

FHEAN | ARLER (BB
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBER | RET FHE4H(FX) FHLHEX HE b3
17 |F15-07040015 LR SHAFT, ROCKER )
18 |F15-07040012 AT BUSHER, VALVE EXHAUST B |
19 |F15-07040011 G EANE | BUSHER, VALVE EXHAUST A 1
20 |F15-07040008 W 18X35K7-R 0IL SEAL 1
21 |6B/TL099-3x5x13 LEY 3x5x13 KEY, WOODRUEF 3x5x13 )
22 [F15-07040200 (b A4 CAMSHAFT ASSY )
23
M
25 [F15-07040016 ik MAT, QIRPROOF 1
26 |F15-07040500 MR 0IL PUMP ASSY 1
17 |6B/T97.1-6 T WASHER 6 3
28 |GB/T5783-M6x35 B 1635 BOLT M6x35 3




PAGE Il OF V

ENGINE ASSY (REPARE KIT)

Rk ER GG )

FI15(F9.9,F13.5) E/EEH

A
PARTS NAVE

/
/
/ \
v
il /

/
|
|
[
|
\




F15(F9.9,F13.5) ZHFM |PAE N OF V
FHhAR: | RANLRR (RB4)
PARTS NAME: ENGINE ASSY (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION QY REMARKS
$BEE | R4 AR X AR X 16 &t

1 [F15-07010000 AL 4 CRANKCASE ASSY 1

2 [F15-07000001 B0 R4 010814 PIN, HOLLOY )

3 |F15-07010006 R PIPE, JOINT )

4 |GB/T97.1-6 THE6 VASHER 6 17

5 |GB/TS783-M6x35 N EBHOK3S BOLT, HEXAGON M6x35 6

6 |6B/T97.1-8 THES VASHER 8 4

T |GB/T5783-M8x55 ~ i ERMSYSS BOLT, HEXAGON M8x55 4

8 |F15-07010008 Hkm ANODE 1

9 [F15-07010009 W B GROMMET, ANODE 1

10 |F15-07010011 MAEHR COVER, ANODE 1

11 |6B/197.1-5 THES WASHER 1

12 |GB/T818-¥5x12 + e AN SCREW, PAN HEAD Msx12 1

13 [F15-07010012 RS PLATE, ANODE 1

14 |6B/T5783-H6x20 A RERN6X20 BOLT M6x20 4

15 [F15-07010200 R BA BREATHER ASSY 1

16 |F15-07010014 K %54 BREATHER GASKET 1

17 |F15-07000031 TEE THERMOSTAT 1

18 [F15-07010022 TEEE GASKET, THERMOSTAT 1

19 |F15-07010021 YEEE COVER, THERMOSTAT 1

20 |GB/T5783-M6x30 A AEBN6X30 BOLT M6x30 7

21 |F15-07010018 LY b CASKET, EXHAUST OUTER COVER | 1

22 |F15-00000013 T 4x12 PIN 2

23 |GB/T820-M4x12 + 2 5 L ATMAX 1) SCREW Mdx12 1

24 |F15-07010026 FAEH MM ANODE 1

25 |F15-07010300 FaEHaH BXHAUST OUTER COVER ASSY 1

26 |F15-04000005 X WATER NIPPLE 3

21 [F15-07010003 bl s BOLT UNION 1

28 |F15-07010023 MkEE 0IL CLEANER 1

29 |F15-05000013 K% B §10x¢ 5x17) HOSE B 1

30 |F15-05000012 X% L §10x6 5167 HOSE A 1

31 [F15-05000011 = THREE-VAY PIPE 1

32 |F15-05000014 K€ C §10x¢5x300 HOSE (. 1

33 |F15-07030006 B A 25x44x6. 5-L 0IL SEAL A 1

34 |F15-07010024 B MAIN BEARING 4

35 |F15-07030000 L CRANK ASSY 1

36 |F15-07030007 B B 35x47x6. 54 0IL SEAL B 1

37 |F15-07020103 AR BOLT, CONNECTING ROD )

38 [F15-07020104 B WASHER, PLATE )

39 [F15-07020100 EA % CONNECTING ROD ASSY 1

40 [F15-07020005 AN CIRCLIP 2

41 |F15-07020006 hEH PIN, PISTON 1

47 [F15-07020200 VE ik PISTON ASSY 1

43 [F15-07020001 WE PISTON 1




FI15(F9.9,F13.5) EHFH

PAGE V (OF V

FHUAH: | KHHLAR (B54)
PARTS NAME: | ENGINE ASSY (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEH | BT FELR (B0 L ED $2 b
44 [F15-07020004 AE AR COMBINATION OIL RING 1
45 |F15-07020003 EERI PISTON RING II |
46 |F15-07020002 BERI PISTON RING I 1
47 |F15-07010007 Em%o10x ¢5x70 HOSE, RETURN 01L 1
48 |F15-07000000 KAk R ENGINE ASSY 1




	00
	0
	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	+1
	+2
	+3
	+4
	+5

